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Ten. . +7 (85742) 7-33-20, 7-33-82
E-mail: miroshnichenko@amk-ygmk.ru

CEPTUOUKAT KAYECTBA Ne Aara NUCT 1'M3 nucTos 1
QUALITY CERTIFICATE Ne 36865 Darve 02.02.24 Sheet 1 of sheets 1
(:un/\m.mu,cmf) 0 NPUEMOMHBIX UCNLITAHUAX roCT 7566-201

Inspaction certificate

Koivpakr Ne 1-NN-AMK or 28.12.2022 3akaa Ne

cneundukauus NeCMCM-007878 or 24.12.2023

Contract Ne

Production order Ne

RETERETTS
Customer:

[ lanmeronanne Topapa. (hbaCoHHbIA NPpodUnL

Craunaot: [OCT 8240-97
FOCT 380-05, 535-05 kar. 5"cs" rp.1 M

Description of goods:shape profiles Standard:

1’01 ynaronku: nayku maccon no 8 T

Kind of paking: weight bundles upto 8 mt

Cocrosinme nocTasku: [opayekaTaHbIi Baron Ne 427 1

Delivery condition: Hot-rolled RW-car Ne

Bhliianka: KoHsepTepHbIi cnocob NpoussoaAcTBa Konuyecrtso mect 1

Steelmaking process: basic oxygen steel making No of plates

“TNe Homepa Homep | Mpoduns Mapka | Copt Paamepbl, MM Konuuectso Bec, TH

1HOANL L. 1NaBok napTuu cranv Dimensions,mm ToBapa Weight, mt

Tonuwwna | Wupuna | [AnuHa WITYK mecr | BPYTTO | HETTO

Mem | Heat Ne Test Ne Profile Steel grade | Sort | Thickness | Width Length | Quantity | pcs Gross Net
i HAKIGD o8 | wesme® | crancs | 9 5.4 82 | 12000 | 130 5 | 3341 | 3326
¥ AR W | P | cranos | o 56 90 12000 4 1 1,20 1,19
. L 80 | wesAreP | crancs | 1 56 90 12000 92 4 | 2682 | 2671
. AT 82 | wesAneP | crancs | 1 56 90 12000 22 1 649 | 6.6

WUroro/ Total

248 11 67,62

02.02.2024 1:14:45

(0D3C2136-L.677402A-C151'C1-036D1F 59CD)




Buinnapka : koHBepTepHLI cnocob npoussoacTea CepTudmkat kauecrsa No 36865
Steelmaking process: basic oxygen steel making Quality certificate Ne
) lomop Xumuueckun cocras, % Chemical composition, %
nnanku C | Mn ] Si (- i R Cr | Ni | Cu Al ]l N[ VvV [ Mo i [ Nb CE
Cast Ne X 100 X 1000 X 100 X 1000 X 100
?24K10120 16* 47* 6" 24* | 17 4* 2 : o 42 -
24K20267 20* 62* 6" 16" 1 K | 1* 4.8 =
24K20120 16* 45" 6" 23° 2" 6* " i 46" o
24K20421 16" 44* 6* 23" | 24° 5" g 1 42" i
* - duy kOG0B 11Po6bI
PE3YNbTATbI  UCNbITAHUN TEST RESULTS
' VICNbITanWe Ha PacTAXeHne 1 yAapHbin narmb Tensile and impact test .
Paameps! 1=(J) Oueprus ynapa KU
obpasya Or6op obpalja Tom- MNpe- MNpe- | Otvoc. | Cyxe- Energy Absorption
) nepa- | Aen Aen Mo |o=(y/sm?) YAapHas BsakocTs KCU Warm6
Ne D.m. of Specimen Typa yAnu- Impact strangth
napTuu specimen ToKy- | npou- | Menwe 3=(%) BONOKMUCTAS COCTABNAOLANA
il Manarddnll il Shear Fracture
TO:::{M- w:;;w— Mecro, p'::r’\‘e ;l::v;o; Tanui sl e ok Re- |4=(Jrsm?) Zf:::::n BAIKOCTH NOCNE MEXAHVYECKOro
‘Hre Test | point, sile | gation | duc-
tion
test thick- width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth of
mm ture Reh Rm, |Lo=200| areaZ
2} c® | Nmm? | Nemm? | % % 3HaueHuA Value!
1 2 3 In
68 10 30 L +20 | 286 | 408 | 31.0 sat
(&) 10 L -20 s 111 116 114
7.5 10 L +20 4 147 150 149
83 10 30 L +20 | 302 | 432 | 32.0 sat
10 10 L -20 2 108 114 111
7.5 10 i +20 4 144 139 142
82 10 30 L +20 | 300 | 429 | 31.0 sat
10 10 L -20 2 134 118 116
15 10 L +20 4 139 142 141
80 10 30 L +20 | 294 | 413 | 31.0 sat
10 10 L -20 2 119 11 115
7.5 10 L +20 4 142 139 141
{
| |pumesidie: yHakouka karaikof
Noanmch
Signature /- / Bonogwna O.H./

02022024 1:14:45
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